
ParlokÊOyÊÊÊ|ÊÊÊ21600ÊPARAINEN,ÊFINLANDÊÊÊ|ÊÊÊ+358Ê(0)Ê2Ê4542Ê222ÊÊÊ|ÊÊÊwww.parlok.comÊÊÊÊ|ÊÊÊparlok@parlok.fi 

INSTALLATIONÊINSTRUCTIONS 

102812ÊInstallaƟonÊkitÊSL2Ê(horizontal)Êfor 
100451ÊToolboxÊ550x450x450 
100453ÊToolboxÊ700x300x300ÊL 

100451 Toolbox 550x450x450 

Pos Qty Part 

1 2 x U-profile 470mm 

1) 

2) 

2 8 x  Square Neck Bolt 
M6x16 

2 8 x  Nut Nyloc M6 

2 8 x  Washer M6x18 



ParlokÊOyÊÊÊ|ÊÊÊ21600ÊPARAINEN,ÊFINLANDÊÊÊ|ÊÊÊ+358Ê(0)Ê2Ê4542Ê222ÊÊÊ|ÊÊÊwww.parlok.comÊÊÊÊ|ÊÊÊparlok@parlok.fi 

INSTALLATIONÊINSTRUCTIONS 

102812ÊInstallaƟonÊkitÊSL2Ê(horizontal)Êfor 
100451ÊToolboxÊ550x450x450 
100453ÊToolboxÊ700x300x300ÊL 

100453 Toolbox 700x300x300 L 

1) 

2) 

Pos Qty Part 

1 2 x U-profile 470mm 

2 8 x  Square Neck Bolt 
M6x16 

2 8 x  Nut Nyloc M6 

2 8 x  Washer M6x18 


